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Test Summary

R i REELH M 24 F5 RECEL R
Report No. SLE-UR-20Pe00s Date of test report | Zo2-0 . 8 .12 Sample name | Rechargeable Li-ion Battery
FEm A A RLAR 3.87V 0.72Wh g (g)
Sample model i —— Specification 188mAh mass (g) 34g
FE AL R R RERERIR, IR SRR
Appearance Silver nylon/Al/PP compound film, bag yvellow high temperature tape.
IS 7 24 R FREERTRBIFRHEI A PR 7]
Manufacturer Name Dongguan Amperex Technology Limited
il ik rp [E) AR AR SE T AL LRl e oLk v % 1 %
3% s 5 Manufacturer West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Manufacturer address Guangdong Province, P. R. China
Infi (i = e
R ISR o6 0y760-8808 9338 | BT | oor Reception@ATLBattery.com
Telephoine Number F-mail !
Pk
Website www.atlbattery.com
BM ASERRBIRHROA TRA R L =
Lab Name Dong guan Amperex Technology Limited Central Lab
bl P AR AR IR SE T A LR bl Tl e 1
SRS A La;) address West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Ldb Infonne;tion Guangdong Province, P. R. China
HLTE 0 W B4 .
TSlephmedNhemibe +86-(0)769-8898 9149 E-mail Lab-Service@ATLBattery.com
Wp:fgi:te www.atlbattery.com
Ea) WA A A4 7 R G R (B A EA%) &
No. Name of test items Test result (Pass/Fail) Remark
1 i BB &G ,
Altitude simulation Passed
) TR B /
Thermal Passed
. fis) ot ,
Vibration Passed
] il ol /
Shock Passed
. S b oo ,
External short-circuit Passed
. B/ A /
Crush/Impact Passed
; MET i i
Overcharge Passed
. IR ok ,
Forced discharge Passed
B R Y fmiEml R AR
3% ) S ST/SG/AC.10/11 Rev.6/Amend 1,383

Test method and

criterion

UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROQUS GOODS” Manual of

ST/SG/AC.10/11 Rev.6/Amend 1,383

Tests and Criteria

B -

Signature: q l

=) PR : o E
ﬂ T Guo Jiali: Center Director

s N 202 0% S 121

Form No.: QF-QSP-LAB-1047-13B
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Test Report
W45 (Report No.): RTN-UN-2006-4026

e T A SR =W
Sample Name: Rechargeable Li-ion Battery

BE O MOB. 361-00137-00

Sample Model: _361-00137-00
Z 36 L ZRSEHTARIE R A PR/ A

Consignor: Dongguan Amperex Technology Limited

AREEHTHETHR @%}um;@ug

' ’E‘ga‘%:g lgj’gyliimlted Central Lab

By 2/

N
W o<
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B CI B 1w e (R WA ZFEr
Sample name Rechargeable Li-ion Battery Test category After testing
=] =]
PRI 361-00137-00 PRI H A 2020-07-07
Sample model Accepted date
=1 .
FREALAE 3.87V 0.72Wh WTFA H 2020-07-13
Sample specification Test start date
=] A IR &t
FERECER () 6 WAL F A 2020-08-07
Sample quantity (pcs.) Test end date
ZHERAL ARSEHTRETRLBA B2 A
e Consignor Dongguan Amperex Technology Limited
FIERLI1E R -
2L = L g
Consignor Information TR B M hE EPEJL ARBRE AR (L HIRHE Toll Pt 15
e West Industrial Road 1#, Songshan Lake Industry Park, Dongguan
& City, Guangdong Province, P. R. China
& R4 R ARSEHTREIR R A PR A ]
Manufacturer Name Dongguan Amperex Technology Limited
. R s B AR RS LB I Tl P 1 55
HE R B T iiam— West Industrial Road 1#, Songshan Lake Industry Park, Dongguan
Manufacturer City, Guangdong Province, P. R, China
Inf ti B
S LS8 +86-(0)769-8898 9338 T mﬂﬁ SSL-Reception@ATLBattery.com
Telephone Number E-mail
th[l.: www.atlbattery.com
Website
WIS AT RERRE: 15C -25°C; REHBIE: 45%-75%
Test environment Ambient temperature: 15°C - 25°C; Ambient humidity: 45%~75%
condition
FERAN I WA ER/AR RV E A, I SR
Appearance Silver nylon/Al/PP compound film, bag yellow high temperature tape.
B E CRTER s am @il ARk
W5 T L b ST/SG/AC.10/11 Rev.6/Amend 1, 38.3

Test method and criterion

UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROQUS
GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev.6/Amend 1, 38.3

BRI RBEREE HREh dhidiy SMERALESG BEE. MBEFOHL. SRHIECR

ST
?h_f.tﬁ ES Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
estiem Overcharge, Forced discharge
LUK, FRERFEHRAE TR RYEMGED R R EE
MR LE 1 ST/SG/AC.10/11 Rev.6/Amend 1, 38.3 #7 vk Bizk
Eonclusivg The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11
Rev.6/Amend 1, 38.3
NN %@ 5 (R 5
\-.
Testers -ﬂk\ -'Fﬁ) ﬂ\lﬁ% (Testers)
Gt A3 % (HIARR)
Compiler \ﬁ, (Technician) fF;g%ﬁ‘AE, E/ NG|
1 MY,

il 2§$';'4V (MR AL 33 1]
Checker (Test Engineer) | Don u‘ﬁ\ mperex e,é@ﬁmlogy
Heuk FER ?‘fi?kﬁﬁ‘}\ \ “"X:« signature) A,

Approval Cai Jingling: Technical Director F’} /
TR AT %ﬁﬁﬂﬂ 2@o 515 3. E /28
Guo Jiali: Center Director

Form No.: QF-QSP-LAB-1047-08E
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FE il B 5
Sample description and description
e TR Y 75 SR B T WLt A ik
Sample name Rechargeable Li-ion Battery Model 361-00137-00
ﬁ%ﬁ% 188mAh ﬁ‘ﬁ‘ Ik 387V
Rated capacity Nominal voltage
e I B -77
Chemical composition
WA 7 R F IR B0 A IMET TR (1.0C HIEFE LA 445V, RJRPL 445V HHIER
Test charge program L4 0.05C)
WA P e R o B 0 SR Mo b s LR (DA 2C B 3.0V)
Test using a program

T3 Ao [

Test sample image

E 1: ki B2 Jm

Figure 1: positive Figure 2: negative

& 3: bRik
Figure 3: Logo

Form No.: QF-QSP-LAB-1047-08E
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e T AL R e . T4k
e | WA S PRERR BRI S wigm | FIER ) ey
Standard requirement or the clause Test
No. Name of test Test result ; Remark
number of standard conclusion
. \ A CRTElE thiatmaEiy s lifn N
1 e FEE AL RN AL T1; UN Manual of Test and ILFRR 1 RE i /
Altitude simulation | Criteria ST/SG/AC.10/11/Rev.6/Amend 1,383 | See Appendix 1 Passed
Test 1
Sig B E CRTRRBWEH MBI R
2 it S22 1A TR A5 T2; UN Manual of Test and WL 2 GL /
Thermal grittegia ST/SG/AC.10/11/Rev.6/ Amend 1,383 | See Appendix 2 Passed
es
. AR LR finiiaEal T K5 y
3 ?JEZ;’J IRHET- M 5% T3; UN Manual of Test and mﬁ'j-i!% 3 ‘éﬂ:% /
Vibration (I)rite;ia ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 3 Passed
Test
. A CRFER tEWiEsh e e e
4 F‘:PIL‘ AR MEE R 858 T4; UN Manual of Test and /"I—I.AFHZ&( 4 ’;’%’*ﬁ /
Shock gri‘;c:;ia ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 4 Passed
es
AP kLt BEAE <R TF R s i A5 .
5 External IRHEFE I 3858 T5; UN Manual of Test and WJM‘J./& 3 ‘%*ﬁ /
hort-circuit r([l‘s'ite;ia ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 5 Passed
snort-circun est
B [ CET R REim i W )
6 #}‘: Hi/f%iﬁ FRET M R T6; UN Manual of Test and ELMEI_%% 6 ﬁﬁ} /
Crush,flmpact grile;ia ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 6 Passed
est
. A E CRTFIam B Prizs ngaic ATAn _—
7 ﬂﬁﬁ A FFHETF- M iR5% T7, UN Manual of Test and mm\};& 7 lﬁ*ﬁ /
Overcharge ?rite;ia ST/SG/AC.10/11/Rev.6/Amend 1,383 | See Appendix 7 Pasied
est
A [ <SPkt b sk i il KA
3 Eﬁfﬁdﬁkfﬁ FEHEEME» 185%8 T8; UN Manual of Test and ml;ﬁi% 8 GEi /
Forced discharge grite;ia ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 8 Passed
est
W5 H /
Test items
o s g
23 BT Dl / Post /
N
Subcontracted test condition A ERM e ame code
Subcontracted
Laboratory Hohk / s /
Address Tel.

Form No.: QF-QSP-LAB-1047-08E




& 45 Report No.: RTN-UN-2006-4026 Page 4/11
Fe 1 AT H 2 F5 5 R
No. Name of test items Altitude simulation
& R SRS A FT Before test MR )5 After test RER %k ﬁﬂ’ﬁ% Wi | A
P s Samiple e Tk Residual ZEH
Sample No. st JR g i L Jii & FF it HL (%) OOCV Test
m (g) U, (V) ms (g) Us (V) (%) | result
NOISKO19BIE] | EKERTR
leye fully 3.4739 4.418 3.4736 4.413 0.01% 99.89% 0
2361-00137-00 ¥ o
HIRSERETH
NO15KO19BBM
Leye fully 3.4125 4.420 3.4129 4,416 -0.01% 99.91% 0
D5361-00137-00 vl
NO15KO19BBM | HKSERT
i e filly 3.4592 4.416 3.4593 4.411 0.00% 99.89% 0
GE361-00137-00 o
NOISKOI9BIEP | HkIE4s _
leye full 3.4165 4.414 3.4167 4.409 -0.01% 99.89% 0]
6361-00137-00 jg;gedy
NO15KO19BBM | HIKIERIHE
Yagenil 3.4594 4.418 3.4591 4.413 0.01% 99.89% 0
KA361-00137-00 oy
25 ks RTol
NO15KO19BIEL
= 25cye fully 3.4620 4.426 3.4623 4.423 -0.01% 99.93% O
C361-00137-00 e
NOISKOI19BBM | 25 s
25¢eye fully 3.4175 4,421 3.4169 4418 0.02% 99.93% O
GP361-00137-00 el
25 Mo
NO15KO19BBM
25cye fully 3.5182 4.426 35178 4.423 0.01% 99.93% 0
FL361-00137-00 e
NOISKO19BBM | 25 Kse®7h
25cye fully 3.4790 4.425 3.4784 4,422 0.02% 99.93% 0
JK361-00137-00 et
NO15KO19BIE | 2 KSE2ITH
T5iye filly 3.4804 4.425 3.4798 4.423 0.02% 99.95% 0
K1361-00137-00 kg
ENEIE

B L-MR; V-HPSG DA R-ER; F-i2Ak; O-J0ilt, JoHMS, JoRE, Jom, JoiEX.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.

Form No.: QF-QSP-LAB-1047-08E
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WERS R No.: RTN-UN-2006-4026 Pag /
e WHATT H R A
P
No. Name of test items Thermal test
(A ~ q y 1 13
< 5 i BRI A WA AT Before test AT After test Bk ic\"”% W | R
s Samiple o Residual Zh 0L
Sample No. Shahii JR FF iR S & HL (%) ocv Test
m; (g) U (V) | m(e) U> (V) (o) | result
NOISKOI19BIE] | HRERIH
toge fally 3.4736 4.413 3.4710 4,304 0.07% 97.53% 0
2361-00137-00 |
EIRSERTOR
NO15KO19BBM
levabilly 3.4129 4.416 3.4101 4.307 0.08% 97.53% 0
D5361-00137-00 it
NO15KO19BBM | HKZERTH
: levetilly 3.4593 4.411 3.4566 4.304 0.08% 97.57% 0
GE361-00137-00 it
i o | EKsERRH
N&ﬁ(giggg leye fully 3.4167 4.409 3.4138 4304 0.08% 97.62% 0
charged
NOI5KO19BBM | HHSERITH
teys filly 3.4591 4,413 3.4563 4,307 0.08% 97.60% 0
KA361-00137-00 e
25 RELTH
NO15KO19B1EL
25cye fully 3.4623 4.423 3.4594 4323 0.08% 97.74% 0
C361-00137-00 e
NO15KO19BBM | 25 HKug2iii
SSeyefully 3.4169 4.418 3.4141 4.322 0.08% 97.83% 0
GP361-00137-00 e
NOI5KO19BBM | 25 RSE4TTH
2Seye fully 3.5178 4.423 3.5152 4322 0.07% 97.72% 0
FL361-00137-00 ik
NO15KO19BBM | 25 K5e®Iii
Scye full 3.4784 4.422 3.4756 4,323 0.08% 97.76% 0
JTK361-00137-00 c‘;’;jgc dy
NOI5KOI9BIE | 25 Ksg®7h
25eyailly 3.4798 4.423 3.4772 4.324 0.07% 97.76% 0
KI361-00137-00 . i

IF=H

H: L-HR; V-HFSG DA RS F-idk; O-Joilbil, JoHFS, Jolfie, Jok%e, JoiX.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupturc

& no fire.
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Fe 3 R H 45 Rzh
No. Name of test items Vibration
o FE SRS & f Before test S After test iRk ﬁ“"% Wik | A
PR S Sample Mass loss Residual 4
Sample No. Shiifr s J FF i L i H s %) ocv Test
m; (g) U, (V) m;(g) Us (V) (%) result
EksEaToh
Pl tio o I e 3.4710 4304 3.4715 4301 001% | 99.93% 0
charged
NO15KO19BBM | HKsE£IH
leye fully 3.4101 4.307 3.4107 4.302 -0.02% 99.88% 0]
D5361-00137-00 e
NO15KO19BBM | HKFERIEH
. : Teguimilly 3.4566 4.304 3.4573 4.301 20.02% 99.93% 0
GE361-00137-00 gl
NOISKOI9BIEP | HKSEEEH
leye fully 3.4138 4.304 3.4145 4.300 -0.02% 99.91% 0
6361-00137-00 s
NOI5KO19BBM | HKERTEH
Toye:full 3.4563 4.307 3.4571 4,303 0.02% 99.91% 0
KA361-00137-00 c}):argecly 0
NOI5KOI9BIEL | 2 5B
25eye fully 3.4594 4,323 3.4600 4319 -0.02% 99.91% O
C361-00137-00 e
NOI5KO19BBM | 25 5E&7EH
25¢ye full 3.4141 4322 3.4149 4.319 -0.02% 99.93% O
GP361-00137-00 g ! ’
25 e A T
TAcr oM | Tasenuty | 35152 4322 3.5159 4319 0.02% | 99.93% 0
charged
25 IKSEAETH
s ooy | 2wty | 3.4756 4.323 34766 4319 0.03% | 9991% | O
charged
25 WsE AT
NO15KO19B1E
25cye fully 3.4772 4.324 3.4778 4.320 0.02% 99.91% 0
KI361-00137-00 ehanged 0

AT H

i LAl V-HESG DA R-f; F-idk; O-Joiltie, JoH=, Jofifik, JomR, Jokk.

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.

Form No.: QF-QSP-LAB-1047-08E
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WEHS R No.: RTN-UN-2006-4026 p /
e 4 WAETH 4 Fr i
No. Name of test items Shock
o B ERAS WA AT Before test MR G After test RERE ﬂfﬁt%ﬁ Wi
FERh S Suripls Mas s Residual ZE
Sample No. SHils JRE | JFERE | BRE | JFRRE (%) OCV Test
m; (2) Ui (V) | mye) Us (V) (%) | result
HIREEFH
e e | nysily 3.4715 4301 34717 4300 001% | 99.98% 0
charged
NO15KO19BBM | FiKSERTEL
leye full 3.4107 4.302 3.4108 4.301 0.00% 99.98% 0
D5361-00137-00 Sl ! ’
NOISKO19BBM | HiKmEETEH
. teye Fully 3.4573 4301 3.4574 4,301 0.00% 100.00% 0
GE361-00137-00 i
NO15KOI9BIEP | HKSGEIL
ey fuly 3.4145 4.300 3.4148 4.300 0.01% 100.00% 0
6361-00137-00 s o
NOI5SKO19BBM | HKSERTEH
leye full 3.4571 4.303 3.4573 4,303 -0.01% 100.00% O
KA361-00137-00 ;‘h;’rge d”
25 IR SERFOH
NO15KO19BI1EL
25cye fully 3.4600 4319 3.4602 4319 0.01% 100.00% 0
C361-00137-00 g
NOI5KO19BBM | 25 K57
25cyc fully 3.4149 4.319 3.4151 4.319 -0.01% 100.00% 0
GP361-00137-00 diaesied !
25 ISR
i oy | ety 3.5159 4319 3.5160 4319 000% | 100.00% | O
charged
25 R SEAEFEH
NOISKOLTOBM | ™ 2scyo fuly 3.4766 4.319 34767 4319 000% | 100.00% | O
charged
NOI5KO19BIE | 25 KuE£7
5 25cye fully 3.4778 4,320 3.4780 4.320 -0.01% 100.00% 0
KI361-00137-00 gl

L FaH

H: L-E; V-HEG DIfE; R-IESY; F-i2A; O-Juittilm, Jod<, Joldide, Joms, Joltk.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.

Form No.: QF-QSP-LAB-1047-08E
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75 WA H 4 55 AP BRI
No. Name of test items External short circuit
A it SRV 5 e FEE
[=] i= B b Sl T 4k
i i 5 iR A5 Max. External Temperature AL L
Sample No. Sample status C) Test result Remark
NOI1SKO19B1EI Hiksa4 s 557 0 /
2361-00137-00 leye fully charged :
NO15K0O19BBM Hik e 56.8 0 /
D5361-00137-00 leye fully charged :
NO15K019BBM =R/ e i) 571 9] /
GE361-00137-00 Leye fully charged ’
NOISKO19BIEP K SRR T .
6G361-00137-00 leye lh:IIEy charged 56.4 O /
NOI15KO19BBEM HIKSEaTo 56.3 O /
KA361-00137-00 leye fully charged :
NOISKOI19BIE 25 Wesa s 554 0 /
LC361-00137-00 25cye fully charged ’
NO15K019BBM 25 RERTH 570 0 /
GP361-00137-00 25cyc fully charged '
NOI15KO19BBM 25 AT 571 0 /
FL361-00137-00 25cye fully charged :
NO15KO19BBM 25 WHEEIEH 56.2 () f
JK361-00137-00 25cyce fully charged :
NO15KO19B1E 25 WEATEH 563 0 /
KI1361-00137-00 25cye fully charged '
PAFEH

H: D-RA; R-ii; F-itk; O-Jofifie, o, Jokek.
Note: D-Disassembly, R-Rupture, F-Fire, O- No disassembly, no rupture & no fire.

Form No.: QF-QSP-LAB-1047-08E
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7 ; WIRGH 4R | BIE
No. Name of test items Crush
T T O v IR
=] = = VR ;QQ‘ | ». é;[: N
ﬁnngﬁ‘i ﬁm‘-‘l'{kdu Max. Extema] Temperature fﬂj lﬁ It % %{L
Sample No. Sample status ('C) Test result Remark
022033730172 Fik S0%% it 24.1 0 /
leye 50% capacity
022033730264 Bal G 24.1 0 /
cyc 50% capacity
022033730069 R o 24.0 0 /
cye 50% capacity
022033740395 B S 23.9 0 /
cyc 30% capacity
022033740061 Bldiniiorer 25.2 0 /
cyc 50% capacity
25 ¥k S0%%
022033740439 o et 24.8 0 /
25 ¥ 50%% it
022033740226 Eack: s ¥ 32.0 0 /
25 ¥ 50%%ZE It
022033730253 o ey ol 35.8 0 /
022033740161 Wil i 24.6 0 /
cye 50% capacity
022033730277 o BV 105.3 0 /
cye 50% capacity
PLREEE
DRI Foik; O-Jofiftk, Jolek.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.

Form No.: QF-QSP-LAB-1047-08E




s 45 Report No.: RTN-UN-2006-4026 Page 10/11
35 7 WAL H 255 ;- SiN
No. Name of test items Overcharge
PGt FEabiRAS Widss ) Siigan
Sample No. Sample status Test result Remark

NO15KO19BBM Bt Gt 0 /
FD361-00137-00 leye fully charged
NO15K019BBM BTl 0 /
JP361-00137-00 leye fully charged

NOI15KO19BBM EIK BT 0 /
KF361-00137-00 Leye fully charged
NOI5SKOI19B1EP Bk sEagol 0 /

B361-00137-00 Ieye fully charged

NO15KO19BBM 25 W sEArTe 0 /
35361-00137-00 25cye fully charged

NOISKO19BIE 25 e do o /
KJ361-00137-00 25cye fully charged

NO15KO19B1E 25 WEEATE L 0 /
LB361-00137-00 25cye fully charged

NOISKOI9BI1E 25 RS A FEHL O /
L.A361-00137-00 25cye fully charged

PLREH

H: DEA;  FoREAk; O-JofifiF, JoiK.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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e . WIH &R | dh
No. Name of test items Forced discharge
FEm 4 FEAIRZS W AEs 5 &k
Sample No. Sample status Test result Remark
022033740295 lcfgﬁl’;'ﬁﬁﬁjg u 0 /
022033740512 1j§1’?ﬁﬁ§g y 0 /
022033730193 lcfgffffmfg y 0 /
022033730033 lcfifﬁfﬁ:";g 3 0 /
022033740137 1}”;5*11’;?%‘“%5 0 /
022033730121 lcf;ﬁfiﬁfg w 0 /
022033730228 Ec}fﬁfﬁﬁi y 0 /
022033740485 lcf;ﬁﬁfjﬁg u 0 /
022033740425 mf"jﬁfﬁﬁfge , 0 /
022033740014 lfgﬁfﬁﬁg . 0 /
022033740164 mii;ﬁf';iﬁfgm 0 /
022033740051 25(;2 ;ﬁfiﬁige ; 0 /
022033740491 | . % ffﬁf;ﬁﬁﬁg y 0 /
022033740079 | . f?ﬁiﬁiﬁ%‘ﬁg ; 0 /
022033740121 25;2 ;ﬁfjiﬁ*g ] 0 /
022033740154 zjcfz ;ﬁf‘;fﬁ*g ; 0 /
022033730108 zsi ;ﬁfj‘ﬁg y 0 /
022033740473 2552 ;ﬁf’;iﬁ%g , 0 /
022033750168 25;2 ;ﬁfﬁ;‘?g y 0 /
022033750100 | % ﬁ?}fiﬁfg y 0 /
E: DR F-lEk; O-JofifdE, Joigk.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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=
Statement

1 A AR A T AL R B A TR

The test report is invalid if not affixed the official seal of the laboratory to it.
2. kAR A IR TR

The test repott is invalid if it is blotted out.
3. IAMEEFERIN AR, DO AR AR

The conclusion of the consignation test is only valid for the provided sample.
4. R E A T, BT WER A2 F R TR Y R ARSI AR H o

Objections to the test report must be submitted to ATL Central Lab within 15 days.
5. RIRERGEARLBEFE A, DA EH.

This report cannot be partial copied, without the written permission of Amperex

Technology Limited Central Lab.

. ‘\‘~ g

&

2 = -X
v Y &

ARSEHTRBTEAL A BRA R D 32 &

Dong guan Amperex Technology Limited Central Lab
Hedk: o E)ARE AR SE A LA E Tk g 1 5
Addr: West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Guangdong Province, P. R. China
3G Tel. : +86-0769-88989149
f£H Fax.: +86-0769-88989483
HBFE E-mail: Lab-Service@ATLBattery.com

Wik Website : www.atlbattery.com




